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AAEON Technology Inc. 
5F, No.135, Lane 235, Pao Chiao Rd., 
Hsin-Tien City, Taipei, Taiwan, R.O.C. 
TEL: +886-2-8919-1234 
FAX: +886-2-8919-1056 
http://www.aaeon.com.tw 

 

Test Date: 07/03/2015 

 

Test Product: AIOT-QA 

 

Test Site: AAEON QE Dept. 
 

Test Standard:   

Reference ISTA PROJECT 1A 

 

Test Equipment:  

                Drop Tester 

KING DESIGN Co. LTD. 

                Model: KD-128A 

                Serial Number: UU110099190 

                   

Test Condition: 

1. Test Phase: One corner. Three edges. Six face 

2. Test Cycle: 1 Cycle 

3. Test Height: 76 cm 

4. Test Weight: 1.46Kg 

5. Sample Package: 1unit in single-package. 

6. Test Drawing: 
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Test Result: 

No issues were found after the packing drop test. 

 


